
1 https://jpw-catalog-qa-b2c-2.corevist.cloud/2014-lathe-stand-assembly
8/18/25

2014 Lathe Stand Assembly
Product Images

https://jpw-catalog-qa-b2c-2.corevist.cloud/2014-lathe-stand-assembly


2 https://jpw-catalog-qa-b2c-2.corevist.cloud/2014-lathe-stand-assembly
8/18/25

Description

Index Number Part Number Description Size Qty

  1792014S  Stand Assembly  1

1  PM2014-401  Upper Bracket  2

2  PM2014-402  Leg  2

3  PM2014-403  Cross Bar  1

4  JWL1221VSS-103  Cover  4

5  TS-0051021  Hex Cap Screw *  5/16"-18x5/8" 8

6   Threaded Insert  3/8"-16 14

7  TS-0060051  Hex Cap Screw *  3/8"-16x1" 12

9  TS-0720091  Lock Washer *  3/8" 12

10  TS-0680042  Flat Washer *  3/8" 12

11  JWL1642-206  Leveler (includes #12)  4

12  TS-0570031  Hex Nut  3/8"-16 4

13  TS-0720081  Lock Washer *  5/16" 8

14  TS-0680031  Flat Washer *  5/16” 14

  1792014S-HP  Hardware package (items with *)   

Additional Information

Stock Number 1792014-4

Products in this set

https://jpw-catalog-qa-b2c-2.corevist.cloud/2014-lathe-stand-assembly

